
1123Eng Sanit Ambient | v.27 n.6 | nov/dez 2022 | 1123-1132

ABSTRACT
This article investigates the performance behaviour of a small decentralized 

wastewater treatment plant with a capacity of up to 50 population 

equivalents powered by solar energy. The two-stage sequencing batch 

reactor (SBR) consists of a photovoltaic (PV) system to deliver energy, 

a battery storage for night operation and two reactor tanks. In the 

experimental period of 157 days, the wastewater inflow was increased from 

3 to 4.5 and 6 m3.d-1, with sludge ages of 32 ± 2 d in the beginning and 21 ± 

2 d in the end. The results corresponding to the different phases indicated 

high efficiency and stability of the system with domestic wastewater, 

reaching efficiencies of the test periods of 93 ± 2%, 86 ± 4% and 93 ± 

6% for removal of chemical oxygen demand, nitrogen and phosphorus, 

respectively. In the last 51 days, aeration in the night was interrupted for 

three hours to save energy and study the behaviour of extended non-

aerated phases. A shortening of the aeration phases can help to extend 

the lifetime of batteries and reduce operational costs, while limiting values 

in the outlet are still met. 

Keywords: two-stage SBR; activated sludge; solar energy; intermittent aeration; 

decentralized wastewater treatment.

1Institute for Manufacturing Technologies of Ceramic Components and Composites Stuttgart, University of Stuttgart – Baden-Württemberg, Germany.
2Universidade Federal do Rio Grande do Norte  – Natal (RN), Brazil.
3Institute for Sanitary Engineering, Water Quality and Solid Waste Management Stuttgart, University of Stuttgart – Baden-Württemberg, Germany.
4Water and Environmental Engineering Rosenheim, Rosenheim Technical University of Applied Sciences – Bayern, Germany.
*Corresponding author: helio.santos@ufrn.br
Conflicts of interest: the authors declare no conflicts of interest.
Funding: KfW DEG – German Investment and Development Corporation (Deutsche Investitions- und Entwicklungsgesellschaft mbH) in the Program “Climate partnerships with 
the private sector”; Coordenação de Aperfeiçoamento de Pessoal de Nível Superior (CAPES).
Received: 10/07/2021 – Accepted: 04/08/04/2022 – Reg. ABES: 20210261

Technical Article

Performance evaluation of a solar-powered 
wastewater treatment plant (two-stage SBR) 

operated in tropical climate regions
Avaliação de desempenho de uma estação de tratamento de esgoto movida 
a energia solar (SBR de dois estágios) operada em regiões de clima tropical

Lukas Dufner1 , Tamil Sakthi Silva Selvam2 , Nikolai Otto3 , 
Daniela Neuffer4 , Hélio Rodrigues dos Santos2* 

RESUMO
Este artigo investiga o comportamento do desempenho de uma pequena 

estação de tratamento de águas residuais descentralizada, com capacidade 

de até 50 equivalentes de população alimentada por energia solar. O reator 

de bateladas sequenciais de dois estágios (SBR) consiste em um sistema 

fotovoltaico (PV) para fornecer energia, uma bateria de armazenamento para 

operação noturna e dois tanques de reação. No período experimental de 157 

dias, a afluência de esgoto foi aumentada de 3 para 4,5 e 6 m3.d-1, com idades 

de lodo de 32 ± 2 d no início e 21 ± 2 d no fim. Os resultados correspondentes 

às diferentes fases indicaram alta eficiência e estabilidade do sistema com 

esgoto doméstico, que atingiu eficiências nos períodos de teste de 93 ± 2%, 

86 ± 4% e 93 ± 6% para a remoção de demanda química de oxigênio (DQO), 

nitrogênio (N) e fósforo (P), respectivamente. Nos últimos 51 dias, a aeração 

noturna foi interrompida por três horas para economizar energia e estudar 

o comportamento das fases prolongadas sem aeração. A redução das fases 

de aeração pode ajudar a estender a vida útil das baterias e reduzir os custos 

operacionais, enquanto os valores limite na saída ainda são atendidos.

Palavras-chave: SBR de dois estágios; lodo ativado; energia solar; aeração 

intermitente; tratamento de esgoto descentralizado.

INTRODUCTION
According to the WHO (2017), more than two billion people are living without 
access to clean drinking water, which corresponds to 29% of the world’s pop-
ulation. In addition, more than twice as many have a lack of sanitation facili-
ties and appropriate wastewater drainage or treatment system. The resulting 

inadequate sanitation causes approximately 280,000 deaths worldwide annu-
ally due to contamination of drinking water (WHO, 2017). Especially in rural 
areas, many existing wastewater treatment facilities face the problem of unstable 
or not existing electrical power supply (USEPA, 2006). Nowadays the devel-
opment of new energy sources opens alternative ways of providing power to 

https://doi.org/10.1590/S1413-415220210261

mailto:helio.santos@ufrn.br
http://orcid.org/0000-0003-2834-254X
http://orcid.org/0000-0003-4466-8945
http://orcid.org/0000-0001-8828-3022
http://orcid.org/0000-0002-4926-8062
http://orcid.org/0000-0002-3960-0316
https://doi.org/10.1590/S1413-415220210261


1124 Eng Sanit Ambient | v.27 n.6 | nov/dez 2022 | 1123-1132

Dufner, L. et al.

wastewater treatment facilities other than public grids. Solar energy can easily 
be transformed to reasonable levels of power for running electrical equipment 
through photovoltaic systems (MCEVOY; MARKVART; CASTAÑER, 2011). 
In Brazil, solar radiation is above global average, especially in the Northeast 
region, with 5.7 to 6.1 kWh.m-2, and shows the lowest inter-annual variability 
(PEREIRA et al., 2006).

Sequencing batch reactor system
The activated sludge system is the most widely used technology in the biologi-
cal treatment of domestic and industrial wastewater, providing high removal 
efficiencies of organic matter and nutrients as well as operational flexibility 
(KALAVROUZIOTIS, 2017). The sequencing batch reactor (SBR) system is 
quite popular in several existing variants, which can be subdivided in relation to 
continuous or batch inflow conditions. SBRs are mostly based on a single batch 
reactor concept, which incorporates all treatment steps of the activated sludge 
system in a single reactor. Sludge recirculation is not necessary, since the bio-
mass remains inside the reactor until it is discharged as excess sludge (OBAJA 
et al., 2003; HARTLEY, 2013). The SBR is operated in cycles, starting with its 
filling, followed by a reaction phase with (aerobic) and without (anoxic) aera-
tion and settling of the sludge. Eventually, clear treated water can be pumped 
out from the upper part of the reactor chamber (ARTAN; ORHON, 2005).

Two-stage sequencing batch reactor system
In recent years, SBR system technologies have evolved continuously, leading to 
the development of a wide variety of systems for the optimization of biologi-
cal processes like the phosphorus elimination, nitrification and denitrification 
(DUTTA; SARKAR, 2015). The system used in this study is a two-stage SBR 
with controlled operating conditions, so that aerobic, anoxic and anaerobic pro-
cesses can take place at the same time in adjacent separate reactor chambers 
(ZENG; PENG; WANG, 2009). To promote high removals of both nitrogen and 
phosphorus, the batch system can act with intermittent aeration in each reac-
tor chamber (UGGETTI et al., 2016).

Solar system and battery storage
In general, the electric energy for aeration of activated sludge systems is the most 
cost-intensive part, representing between 25 and 45% of the total operational 
and maintenance expenses of most plants (SMITH; LIU, 2017). To reduce these 
expenses, the use of photovoltaic (PV) systems has a high potential (HAN et al., 
2013). On sunny days, the energy used for aeration during the daytime can be 
obtained directly from the solar panels. Potential surplus energy is stored in bat-
teries and maintains the operation of the aeration during the night-time inter-
vals. Climate conditions determine the size of the PV panels and the required 
battery capacity. Intermittent aeration is particularly advantageous when noctur-
nal aeration stages can be reduced, which leads to an increased life span of the 
battery storage (DHUNDHARA; VERMA; WILLIAMS, 2018). However, several 
studies associate long non-aerated stages with a reduction of the sedimentation 
capacity of activated sludge systems (GORONSZY, 1979; SINGH et al., 2018).

Aim of the work
The main objective of this work was to evaluate the performance of a self-
sufficient two-stage SBR system in an intermittent aeration powered by solar 
energy in a tropical region, as well as the removal of organic matter, nitrogen 

and phosphorus from domestic sewage. In addition, this research also seeks to 
evaluate the influence of aeration reduction during the night on the lifetime of 
the batteries and the activated sludge settleability. 

MATERIAL AND METHODS

Specification of the two-stage sequencing batch reactor system
The experimental plant used in this work was installed next to the sewage treat-
ment plant of the central campus of the Universidade Federal do Rio Grande 
do Norte (UFRN), in Natal, Brazil. The plant was fed with domestic sewage 
coming from a nearby student residence and a restaurant. The plant consists of 
an SBR system with a maximum capacity of 50 population equivalents (maxi-
mum daily inflow: 7,500 L.d-1), composed of two chambers with mixed liquor 
recirculation between. The reactors work in a similar way to a biological nitro-
gen removal system with pre-denitrification. The first reactor (R1) is dedicated 
mainly to the denitrification process and the second reactor (R2) to the nitri-
fication process and the removal of most organic material (see Figure 1). The 
aeration system configuration is as follows: 
•	 aeration R1: 1 air blower (30 m³.h-1; 1,330 W); 
•	 aeration R2: 1 air blower (30 m³.h-1; 1,330 W); 
•	 air lifts 1–4: 1 air blower (12 m³.h-1; 500 W). 

It is designed not only to aerate the activated sludge but also to mix the 
reactors, and is therefore designed larger than necessary to meet the theoreti-
cal oxygen demand (TOD). The TOD for chemical oxygen demand (COD) and 
nitrification was 4.8 kW.h.d-1 (in both reactors), but the mean energy consump-
tion with aeration was about 10 kW.h.d-1.

Treatment cycle
A scheme of all process stages carried out in the investigated SBR system is 
shown in Figure 2. The first reactor chamber, R1, is the predominant anoxic/
anaerobic reactor where the denitrification and the phosphate release occur. 
R1 receives the raw sewage, which includes biodegradable organic material as 
a co-substrate for the denitrification (and P release from cells). Nitrates are 
recirculated from R2 into R1. In R2, the nitrification of ammonia and ammo-
nium occurs with high oxygen aeration, along with phosphorus uptake. Each 
batch cycle starts with controlled pumping of raw wastewater out of a stor-
age tank into R1. By air lift pumps, water is exchanged between the reactor 
chambers. Raw sewage partly flows from R1 to R2 for nitrification. The recir-
culation pumps also deliver already nitrified volume fractions from R2 to R1. 
Subsequently, the aeration in R1 starts for a short time of about 10 minutes by 
membrane diffusers at the bottom of the reactor distributing fine bubbles with 
ambient air. Besides, oxygen supply aeration also leads to an intense agitation, 
which mixes water and activated sludge without an additional stirring device. 
In non-aerated stages, the sedimentation can take place to separate the water 
from the sludge phase. The short aeration time in R1, which changes the milieu 
from anaerobic to aerobic conditions during the time of aeration, is important 
for phosphorus elimination. Directly after the aeration stops, the dissolved 
oxygen concentration quickly falls down to 0 mg.L-1 and the milieu turns to 
anoxic and later to anaerobic conditions again, which takes around 30 minutes 
(GOLDBERG, 2016). In R2, a 20-minute aeration period starts right after the 



1125Eng Sanit Ambient | v.27 n.6 | nov/dez 2022 | 1123-1132

Performance of a small solar-powered WWTP

aeration in R1 finishes. The longer aeration time keeps oxygen in the reactor 
even after aeration is turned off again, which is beneficial for nitrification pro-
cesses in R2. After the aeration phases in both reactors, a sedimentation inter-
val follows. One batch consists of: in R1, two aerobic aeration phases followed 
by two anoxic sedimentation phases; in R2, three aerobic aeration phases and 
three sedimentation phases followed by the discharge of clear treated water, 
until the cycle starts again. 

Specification of the photovoltaic system
The PV system, which is shown in Figure 3, consists of 18 solar panels, with a 
total installed power of 4,950 W, and eight lithium batteries for energy storage 

with a maximum storage capacity of 21.12 kWh. As the system is designed as 
a standalone solution (off-grid), the energy storing stops as soon as the capac-
ity of the batteries is reached. The solar energy converted by the PV system in 
direct current (DC) can either be stored in the batteries (DC) or directly used 
for the air blowers after converting into alternating current (AC) by an inverter. 
The total energy demand of the system requires approximately 13.2 kWh.d-1. 
The energy consumptions are 2.2 kWh (aeration R1), 7.8 kWh (aeration R2), 2.2 
kWh (air lifts) and 1 kWh (control unit). The solar system was the only power 
supply of the pilot plant during all experimental phases, so electrical demands 
can be evaluated very accurately. Energy production (kWh.d-1), solar radiation 
(kW.m-²) and system interruptions overnight were the main observed parameters. 

Figure 1 – Scheme of the reactor chambers and the aeration system.

Figure 2 – Wastewater path and treatment process stages in the investigated sequencing batch reactor system.



1126 Eng Sanit Ambient | v.27 n.6 | nov/dez 2022 | 1123-1132

Dufner, L. et al.

Experimental plan
The study consisted of five experimental phases. In the first three (P1, P2 and 
P3), the behaviour of four equal treatment cycles per day with increasing inflow 
was studied. R1 is able to receive raw sewage at any time of the treatment cycle 

because important stages of sedimentation for sludge and outflow removal only 
take place in R2. However, in this experiment, the feeding of the system was 
performed discontinuously, as shown in Figure 4. In experimental phase 4 (P4), 
the number of inflow batches was reduced from four to three while the daily 

Figure 3 – Components of the photovoltaic system and the air blowers powered by this system.

Figure 4 – Daily distribution of batches and inflow of the wastewater treatment plant during the experiments.



1127Eng Sanit Ambient | v.27 n.6 | nov/dez 2022 | 1123-1132

Performance of a small solar-powered WWTP

sewage volume was distributed equally to the remaining three batches. The vol-
ume of raw sewage per batch was increased from 1.5 to 2 m3. In phase 5 (P5), 
the feeding process worked the same way than in P4 (see Table 1). 

As in P4 there was no more sewage inflow at midnight, in the period between 
midnight and 3 a.m. the system worked only with short stages of aeration and 
recirculation. In the night, between 3 and 6 a.m., the operation was fully inter-
rupted and the system was kept without aeration or movement of volume shares 
in the reactors. At 6 a.m., the system restarted with a new batch. This new con-
figuration resulted in modifications of the total daily aeration time of the reac-
tors, as summarized in Table 1. 

In order to increase the evaluation period of the PV system, it operated 
in experimental P5 under the same conditions as in P4. However, during this 
last phase, no physical-chemical analyses were carried out and no biological 
parameters were monitored, but only the performance data of the photovol-
taic system was recorded. 

Analytical methods
The system was monitored through analysis of treated outflow and sludge sam-
ples weekly and the raw sewage analysis every two weeks in order to evaluate 